



SGS U.S. Testing Company Inc.

1341 North 108th East Avenue
Tulsa, OK 74116
Tel: 918-437-8333
Fax: 918-437-8487

Report No.: IP97-0020R
Revised: 4/28/97
Page 1 of 2
Original Issue: 3/21/97

CLIENT: International Cellulose
P.O. Box 450006
Houston, TX 77245

Attn: Harold Boyer

SUBJECT: Evaluation of a K-13 Spray-On material applied insulation.

SAMPLE ID: K-13 Spray-On insulation was submitted by the client on 1/24/97.

PROCEDURE: The submitted insulation was tested in accordance with ASTM C 1149 for a Type I insulation, less Air Erosion and Bond Deflection.

TEST DATES: 2/27/97 - 3/17/97.

TEST RESULTS: The test results and data are on the following pages.

CONCLUSION: The submitted stabilized spray applied insulation does meet the requirements of ASTM C 1149 for a Type I material.

Signed for the Company

Jeff Simmons

Dept. Manager/Product Evaluation

bk

Member of the SGS Group

ANALYTICAL SERVICES • PERFORMANCE TESTING • STANDARDS EVALUATION • CERTIFICATION SERVICES
SGS U.S. TESTING COMPANY INC. REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANYONE RELYING ON SUCH REPORTS SHOULD UNDERSTAND ALL OF THE DETAILS OF THE ENGAGEMENT. REPORTS REFLECT RESULTS ONLY OF THE STANDARDS OR PROCEDURES IDENTIFIED TO THE TESTS CONDUCTED AND ARE LIMITED TO THE SAMPLES TESTED. TEST RESULTS MAY NOT BE INDICATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN. SGS U.S. TESTING COMPANY INC. HAS NOT CONDUCTED ANY QUALITY CONTROL PROGRAM FOR THE CLIENT. NEITHER THE NAME, SEALS, MARKS NOR INSIGNIA OF SGS U.S. TESTING COMPANY INC. MAY BE USED IN ANY ADVERTISING OR PROMOTIONAL MATERIALS WITHOUT THE PRIOR WRITTEN APPROVAL OF SGS U.S. TESTING COMPANY INC. THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL WITHOUT THE WRITTEN PERMISSION OF THE SGS U.S. TESTING COMPANY INC. SAMPLES NOT DESTROYED IN TESTING ARE DISPOSED OF AFTER 90 DAYS.

Client: International Cellulose, TX

Report No.: IP97-0020R

Date: 4/28/97

Page 2 of 2

TEST RESULTS:

6.1 Density (ASTM E 605):

lbs/ft³: 4.16 (No requirement)

6.6 Smoldering Combustion (ASTM C 739):

% Weight Loss: 1.0 (15% maximum)

6.6 Fungi Resistance (ASTM C 739):

No Growth

6.7 Corrosion (ASTM C 739):

Steel:	No Perforations	(No perforations)
Aluminum:	No Perforations	(No perforations)
Copper:	No Perforations	(No perforations)

6.8 Moisture Vapor Absorption (ASTM C 739):

% Weight Gain: 1.3 (15% maximum)

6.9 Odor Emission (ASTM C 739):

No Perceptible

REPORT OF TEST